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Report No.: CMC210902009

TEST REPORT

v P =}

TR &
Name of Samples | Lithium-ion Battery Model
FEh 45 BT R e

1INR19/73

Commissioner
THE AL
Commissioner’s

Address 186 Veterans Dr. Northvale, NJ 07647 USA
AT

GlobTek, Inc.

Manufacturer GlobTek (Suzhou) Co., Ltd.
i1 B WEREFRE (M) HIRERH A TR A A

Mar;\lggrc;:ger 2 Building 4 No. 76, Jinling East Road Suzhou Industrial Park Jiangsu 215021, P. R. China

%Ujﬁﬁﬁf@,iﬂ: EF‘ /I%%J‘”Iﬂklz{j?@;ﬁﬁ% 76 % 4 H‘

Manufacturer’s E-mail HF4H demon.zhou@globtek.cn
Contact Telephone +86-512-62790301

i1 P 1K R LU Web ®iik www.globtek.com

Trade Mark Shape Cylindrical Size R~f
5 - - - (19.0X 70.3) mm
BELR FEAR [ 4 7 (DXH)

Nominal Voltage N Charge Voltage R Rated Capacity 3350mAR
= ! 3 y_ m
PRPR L P RN BIE 75 &

Nominal Charge Maximum End of Charge
Current Charge Current 1005mA Current
PRFR A L LR BN 7E L R 5 S W RN

Nominal Discharge MaX|mum Discharge
Discharge
Current Cut-off Voltage
Current

PRARIECFE AR Bl P B TR L H

Cell Nominal Cell Rated
b 70 LR1865HB Voltage . Capacity 3350mAh
R AR LR A A

Cell Model

ngple Testing Date 2021.09.02
o 1PC Receiving Date 2021.09.02 N —
GIRIUE g BB LR 2021.09.15

Cells Number

Test conclusion The test results are qualified.
ol 25 R g 5o E s
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Report No.: CMC210902009

Test Standard #:MFRAE
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS Manual of Tests and
Criteria" Seventh revised edition (ST/SG/AC.10/11/Rev.7).
BEE Tk iyaimmdi W MmstETF M) E-LEiTk (ST/ISG/AC.10/11/Rev.7).

Description and illustration of the sample: The sample’s status is good.
FEdh U] SR FEAIRI R4F

Test item Sample No. State
for 5t H FE g 5 R

First cycle fully charged
FAREEW, EERE
25 cycles fully charged
H25N AW, EETH
First cycle 50% Capacity
FAFHEAM, 50%% &

25 cycle 50% Capacity
F25 M HIE ], 50%A &
First cycle fully charged
F—MrREAM, weAH

25 cycles fully charged
F25 AN, BT

First cycle fully charged
F MR, e

B001~B005
Test1 ~Test5

B006~B010

C001~C005

C006~C010

B011~B014

B015~B018

C011~C020

25 cycles fully charged
FE25 A, e

CXXX is used as the sample number of cells SN210902009CXXX, “X” is 0~9.
CXXX R U FERR 45 SN210902009CXXX, X=0~9.

BXXX is used as the sample number of batteries SN210902009BXXX, “X” is 0~9
BXXX AR A FEIR 4 5 SN210902009BXXX, X=0~9.

C021~C030

Description of the deviation from the standard, if any:
285 SRANET B HE I 15 B -

Test environment conditions:

T— 20%5°C
A A58 2% A <

Remarks:

ik
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CMC TESTING

Report No.: CMC210902009

ST/SG/AC.10/11/Rev.7/Section 38.3

Requirements Result Verdict

PRAEER WS R HARE

Procedure
R0 &
Test 1: Altitude simulation

R 1. R

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hours
at ambient temperature (20+5°C).
He AT B AE IR B2y 2045°C, KUK JINAKRT 11.6kPa FIFRE PIEAF AT 6 /i

Requirements FrfEZK The samples B001~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
el E A RES%: X 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %%'5 % BOO1~B010
relating to voltage is not applicable to test cells and batteries | HIEEM: TR LHS. &
at full discharged states. RN N VYT W&
P it 16 5 T L B AN TSR i P 6 F R 1 90 % bk | &

ANTE FH T 58 48 T80 e HAL R FELVB B VB 2 The data is shown in Test

3) No leakage, no venting, no disassembly, no rupture and no | T.1 % W% T.1

fire. #Ein (R RIGIRM. JoHES. TR, TRl
EEKRILR IR E

Test 2: Thermal test

B 2: #obds

Test cells and batteries are to be stored for

P Y Ry 2E A7 2 A N T

1) For small cells and batteries: one temperature cycle: 72+2°C (6h) ~ -40+2°C (6h)
XN R A H A . — KR EAEFR A 7242°C (6h) ~ -40+2°C (6h)

For large cells and batteries: one temperature cycle: 72+2°C (12h) ~ -40+2°C (12h)
PR A F A HL A . — KR FEAE A 7242°C (12h) ~ -40+2°C (12h)

2) The maximum time interval between test temperature extremes is 30minutes.

Tk e 8t K T B ) ) 9 30main

3) This procedure is to be repeated 10 times. ®=& 10 k1.

4) after which all test cells and batteries are to be stored for 24 hours at ambient temperature
(20£5°C). LA G, MibAIAL/E 2025°C (126 1F FHAE 24 /M.

Requirement 77 %K « The samples B0O01~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
FEMEBURIRES % % 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement | o fire. %i*57 B001~B010
relating to voltage is not applicable to test cells and batteries WoFEah: R e B
at full discharged states. fietAs s Joms BL R TS K
e R0 T B LU A TR B8 AT T B LR 0 90 % ik | R

ANIE FH T 58 A T80 58 AL LB R L v 2 The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no T2 HfE &R T2

fire. FEah (AL MR, CHER. oAk, oR L& To
KRR .
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CMC TESTING

Report No.: CMC210902009

ST/SG/AC.10/11/Rev.7/Section 38.3

Requirements Result Verdict
PRAEEE R WAL R Hl5E
Test 3: Vibration

B 3 #R3h

1) Cells and batteries are firmly secured to the platform of the vibration machine.

LA FE VB 2E 7 [ M 22 e AE AR BN 5 (B THD b

2) The vibration: a sinusoidal waveform with a logarithmic sweep between 7Hz and 200Hz
and back to 7Hz traversed in 15 minutes.

RENUIEZ BT, BL 7HZ HEIN % 200Hz, SR JE RN/ R3] 7THZ — M3, — MRS
15 7 O BT A AR 14

3) For cells and small batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz
is reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the
frequency increased until a peak acceleration of 8g,, occurs (approximately 50Hz). A peak

acceleration of 8g, is then maintained until the frequency is increased to 200Hz.

X T ERIBANR I A THZ TG, DL g, WEME I R AR, BERIAF] 18Hz. R )54
PRIBORFF/E 0.8mm Celfife 1.6mm) Jf AT IN B 2 i B 8g, HUE(H I Z (K% 50HZ) .
SRIGORTF 80, MU E NI fE, 2414 N 2 200Hz.

For large batteries: from 7Hz a peak acceleration of 1g, is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 2g,, occurs (approximately 25Hz). A peak acceleration
of 2g, is then maintained until the frequency is increased to 200Hz.

X RBE: M 7HZ TFAR, LA 1g, ROUEAE IS AR FFANAE, ELEE S 18Hz. ARG HIRIE (R
FRE 0.8mm (S 1.6mm) Jf HARZEN N B 2 1 3 29, B IN#E (K4 25H2) . AR5
TR¥F 29, ORI, B RIHZN INE] 200Hz.

4) This cycle repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting position of the cell. One of the directions of vibration must be perpendicular to the
terminal face.

DAFIR 2 (14 e — N 7 () 00 20 A 3 ELAE A, AN H A=A EOAEE BLRK 7 1) AR 12 IR,
BANTTIA 3 AN, 3R 9 /N,

Requirements FruEZEK The samples B001~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
FEM R EIVAIRES%: % 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. %%*5 4 BO01~B010
relating to voltage is not applicable to test cells and batteries | keSS : LIk LHS. L
at full discharged states. (RN RE IV & W &)
FE 58 5 T o S AMIS TS AT FF B8 FER ) 90 % 2Kk | R

ANIE FH T 58 A T80 58 AL LB R L v 2 The data is shown in Table
3) No leakage, no venting, no disassembly, no rupture and no | T.3 #{#5 1% T.3

fire.

FeEdn Cll) NGRS, TffE. T LR T K
WRIRAE
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Report No.: CMC210902009

ST/SG/AC.10/11/Rev.7/Section 38.3

Requirements Result Verdict

PRAEER WS R HARE

Test 4: Shock

K 4: whd

1) Test cells and batteries shall be secured to the testing machine.

DA 8] PR FE 2 8] 5 3 A1 H v R F b ZEA: ot P A A 3 T

2) Each cell shall be subjected to a half-sine shock of peak acceleration of 1509, and pulse
duration of 6 milliseconds. Large cells may be subjected to a half-sine shock of peak
acceleration of 50g, and pulse duration of 11 milliseconds.

XHEEAN FIB LA 2y 1509, (11 IESZ s e fi oty , ik Rr st 6ms, R BB 204 52 d R n i
% 509, Flk i £E (8] 1dms (94 IE 5% it -

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150g,, (or

100850
mass

Acceleration (g, )= (

), which is smaller) aneration of 50g, (or Acceleration(g, )= |(22),

mass

which is smaller) and pulse dud pulse duration of 6 milliseconds, large batteries shall be
subjected to a half-sine of peak accelration of 11 milliseconds.

XA B LA (A 1509, (Bih [(22) b f8UAMED I IESZ N i i, Bk #7452 6ms,
R L 12 57 SR I FE 50g, (515 [(200) ety M) K vt ) 12ms i1 iF 3% v
M.

3) Each cell or battery shall be subjected to three shocks in the positive direction followed by
three shocks in the negative direction of three mutually perpendicular mounting positions of
the cell or battery for a total of 18 shocks.

A R B R ZH A = A ELAH E B R R 222 D LI IE T Rl 2 52 =ik phily, AR ROT 4
Z=khil, BILE% 18 kb

Requirements FreAEZENR The samples B001~B010:

1) Cells and batteries Mass loss limit reference: Table 38.3.1 | No leakage, no venting, no
FaEMAIRES % X 38.3.1 disassembly, no rupture and
2) Open circuit voltage not less than 90%, The requirement no fire. 4%*5 4 BO01~B010
relating to voltage is not applicable to test cells and batteries | kM : IR THA. T
at full discharged states. RN R E IV W &)

FE it a8 5 T B S AMIC T B0 AT 6 R 1) 90 % 2Kk | R

ANIE T 58 A T8056 HU ) F it Bl R Tl 4 The data is shown in Table

3) No leakage, no venting, no disassembly, no rupture and no | T.4 ¥k 3% T.4

fire.

R (R NI ToHFR. ok, ol Pl TGk K
IR
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Report No.: CMC210902009

ST/SG/AC.10/11/Rev.7/Section 38.3

Verdict
Al

Result

WS R

Requirements

FREER

Test 5: External Short Circuit
Kl 5. ShERAE R

1) The cell or battery to be tested shall be heated for a period of time necessary to reach a
homogeneous stabilized temperature 57+4°C.

T ey B P T ZEUA o L BT P AR E FE 57+4°C

2) The cell or battery shall be subjected to a short circuit condition with a total external
resistance of less than 0.1 ohm at 57+4°C, This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C.

FERE A IE T /T 0.1Q [ R BH BB R AT RS, FEAR AN RIR EVK R 3] 57+4°C Z Ja TR¥F
FEBOIRAS 1 /N L |

3) The cell or battery must be observed for a further six hours for the test to be concluded.

Xof LY B R L 2H DA T — 0 WL % 6 N/INI A RE T 4 i .

Requirements FrifE %K :
1) Cells external temperature not exceed 170°C.
Pt ) e A T R, P52 N AN I 170°C

The samples BO01~B010:
No leakage, no venting, no
disassembly, no rupture and

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

MK S5 6 DN TEMAE. TR, TR K.

no fire. %5y B001~B010
HIFESL: TCfRAR. ToR DA
T KNS .

The data is shown in Table

T5 HIE WK TS5

Test 6: Impact / Crush
Kl 6: /TR

Impact (applicable to cylindrical cells not less than 18mm in diameter)
fiedy CGEM T EAANT 18 2K B AT B i)

1) This test sample cell or component cell is to be placed on a flat smooth surface.

R BGAE f FH 1) PRI ER T S — SRR S T

2) A 15.8 mm diameter bar is to be placed across the center of the sample, A 9.1kg mass is to
be dropped from a height of 61+2.5cm onto the sample.

¥ — ARy 15.8mm KGN R S i b SRCE S, ¥ — BTy 9.1kg )14 M 61+2.5cm
{1 e FEE T T R

3) The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8mm + 0.1mm diameter curved surface lying
across the center of the test sample. Each sample is to be subjected to only a single impact.
P sz il BORE , IR~ 3E BT P AT R S5 R R O B ELAR 15.8+0.1 20K H i i
M hEE. B MRFERERZ k.

Requirements FrifE K :

1) Cells external temperature not exceed 170°C.

P 4 ¢ v 2 T i S 2 AN i 170°C.

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

Wik 5EE 6 RN EME. TR, T K.

The samples C001~CO010:
No leakage, no venting, no
disassembly, no rupture and
no fire. %454y C001~CO010
FRORE it oA oS KL R
The data is shown in Table
T.6 AR WL T.6
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Requirements Result Verdict

PRAEER WS R HARE

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18mm
in diameter).
PoE CEMH TR, 8%, m/Aami A E RN T 18 2R BHIE B .

1) A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.

W B BT I TSE AP TR F e, H5 s BEIZRE IR, 7258 — el a b Ig R4
L5 HRP . FHERFEEHEAT, BERIHMIU T =GR —:

(a) The applied force reaches 13kN + 0.78kN.

AN 7338 2] 13 T4+ 1i£0.78 T4 1

(b) The voltage of the cell drops by at least 100mV.

RV AR FELE R B 222D 100 224K .

(c) The cell is deformed by 50% or more of its original thickness.

R AL T B SRR )R 2 () 50%8% DL L.

2). A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells,
the crush force shall be applied perpendicular to the longitudinal axis.

T A T B A 2 P s 2 M g 0 P — TRt s o 1L 410 48 T T2 P s 2 M G~ AE R Tt o[BI T P
NS Il 5 B ) [ it s

Requirements FrifE ZER:

1) Cells external temperature not exceed 170°C.

Pt ) A e 3 T iR, B2 N AN I 170°C

2) No disassembly, no rupture and no fire during the test and
within six hours after the test.

Wk 5RE 6 AN EMRE. B, TiEK.
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Test 7: Overcharge

B 7: S

1) The charge current shall be twice the manufacturer’'s recommended maximum continuous
charge current. A& p 2 ) 5 R R4 70 F R PR s X A e vl

2) The minimum voltage of the test shall be as follows: {36 1 /)N LR 40 F

a) When the manufacturer’s recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be the lesser of two times the maximum charge voltage of
the battery or 22V.

1132 PP A LI 7 R AN KT 18V I, X6 1) e /) L s 7 R s 2 o DR 7 L L R R A £ B 22V
P BN

b) when the manufacturer's recommended charge voltage is more than 18V, the minimum
voltage of the test shall be 1.2 times the maximum charge voltage.

138 e R LA A8 R KT 18V I, e e /)N R N DAy B oK A FEL LR Y 1.2 f%

3) Tests are to be conducted at ambient temperature 20+5°C, The duration of the test shall be
24 hours. RIGNIEMRERIEE (2025°C) NHEAT. HEATIRIG I (RIS N 24 /N

Requirements FruE Z3K: The samples B011~B018:
No disassembly and no fire during the test and within seven No disassembly and no fire.
days after the test. %45 N B011~B018 [+ -
RIGIEFE RIS 5 7 RN ok, Joiek . ToffiR. TR KA.

The data is shown in Table

T.7 HE W& T.7

Test 8: Forced discharge

B 8: MR

Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D.C. power supply at an initial current equal to the maximum discharge current specified
by the manufacturer.

FEASHNAEIN IR (2025°C) T 5 12V E i FL il R BRTE A2 46 It &5 T il 3 i 45 7€ sk

JICHL HL AL AR 2 A T e ) T8

The specified discharge current is to be obtained by connecting a resistive load of the
appropriate size and rating in series with the test cell. Each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in
ampere).

KT 2 R/ (L) PR BEL A7 Ay 5 X AT R IEG, THARAS L 45 0 HOTRCR R . 0P PRI EAT
SRR TSCRE TR0 P PR A (/0NN B2 55T L 7 2 B o AT 2 ik 6 FEL R (22 ) o

Requirements FrfE 2 K: The samples C011~C030:
No disassembly and no fire during the test and within seven no disassembly and no fire.
days after the test. %5y C011~C030 IFE S -
e AL 5 7 RN TR, oK. TR, KR

The data is shown in Table

T.8 Nk 1.8

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
A [T ZR A TR YT 5 22 DX R4 TR 1k X 75 el B AW 6 ol el 55 B #%: 101

400-1668-320 info@cmczj-lab.com www.cmczj-lab.com




CMC TESTING
) At I

Report No.: CMC210902009

ST/SG/AC.10/11/Rev.7/Section 38.3

General terms and definitions —fARIEEE X

Table 38.3.1:Mass loss limit
® 38.3.LAEMRAKRE

Mass M of cell or battery Mass loss limit
L B 2 T 2 M JoT A R IR AE
M<1g 0.5%
1g < M <75¢g 0.2%
M > 75¢g 0.1%

In order to quantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1 - My)/M; x 100
REMAKEME, ATHFARTHE:
BB 25 (%) = (My - M,)/M; x 100
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed the
values in Table 38.3.1, it shall be considered as "no mass loss".

b M1 ERIGETHI U E, M2 el /E e . HURmESUR AL 38.3.1 Fralf8E, MAMN “TFtEH
9&” R

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of material
(except battery casing, handling devices or labels) from a cell or battery such that the loss of mass exceeds the
values in Table 38.3.1.

BN AL T AT LA S F A v e A ) J5 DA R v e v 2 b S R v B RV T B A O AN LA LB A
7o, WozEE. BiRZ) , RESKEITRE 38.3.1 sl rEUE.

Venting means the release of excessive internal pressure from a cell or battery in a manner intended by design
to preclude rupture or disassembly.

HeR AR B vk Iy 2URE ik e it B A N3 = (0 R 0, B 1E R B A

Disassembly means a vent or rupture where solid matter from any part of a cell or battery penetrates a wire
mesh screen (annealed aluminium wire with a diameter of 0.25 mm and grid density of 6 to 7 wires per cm) placed 25
cm away from the cell or battery.

iR R i I BB 2R P R ) 2 A 408 2 1 4R 20 5 2 e TS 12 Lt R R 25 em AR ) 22 9 i ( 4% 0.25 mm
fringe, WK% REEEK 6 £ 7 KRL) .

Rupture means the mechanical failure of a cell container or battery case induced by an internal or external
cause, resulting in exposure or spillage but not ejection of solid materials.

I 45 A A B A S D5 K] 5 P PRV 7 4 PR T L AP SE MUABATRIR , 3G A e ) e i it 1, (EL TG T AR B A
Fire means that flames are emitted from the test cell or battery.
i K R TR IS I BRI A KA E .
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CMC TESTING
A ﬁ*ﬁ m Bﬁ Report No.: CMC210902009
Test Data K ¥iE

Table T.1 Altitude simulation (R T.1) = EEH#l

Test Pre-test &% 1if After test X% 5

sample Mass loss Change ratio Status
status Mass Voltage Mass Voltage R g I u

Fo TR i I Wk L WELLOE) | AR

W& (@) V) (@) V)

. B0OO1 48.986 4.18 48.984 4.16 0.004 99.52 Pass &1
First cycle,

fully B002 48.987 4.17 48.983 4.17 0.008 100.00 Pass &1

Chsf;‘;?;d B0O03 | 48.897 4.15 48.896 4.15 0.002 100.00 Pass &%

(%)

B IRAEI B004 48.986 4.18 48.984 4.17 0.004 99.76 Pass &%
WHIRAS BOOS

48.996 4.17 48.994 4.17 0.004 100.00 Pass &%
25th oycle, | B006 | 48.987 4.16 48.983 4.16 0.008 100.00 Pass &%
fully BOO7 | 48.960 4.18 48.957 4.18 0.006 100.00 Pass 4%
Chs";‘;?sd BOO8 | 48.984 4.15 48.983 4.15 0.002 100.00 Pass &%
25 YKfEFF | BOO9 | 48.983 4.18 48.981 4.17 0.004 99.76 Pass 4%
RS TEo10 | 48.967 4.16 48.966 4.16 0.002 100.00 Pass &%

Notes ¥E%&: Ambient temperature ¥4I : 24.1°C.
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. f&dll/a, FEMICBR. THEA. ToE. TBERATTE K. BEEANT 90 %.

Table T.2 Thermal test (£ T.2) BE R

Test Pre-test i 4 Al After test R4 5

sample | | oS < ratio | Status
status Mass Voltage Mass Voltage R g

K IRE i = Bk i &= HLE (%) HiL I L (%) g
W& (9 V) @) V)
First cycle, B0OO1 48.984 4.16 48.980 4.14 0.008 99.52 Pass &%
fully B0O02 | 48.983 4.17 48.980 4.15 0.006 99.52 Pass &%
Chs";‘;%eed BOO3 | 48.896 4.15 48.890 4.14 0.012 99.76 Pass &
HIRER | BO04 | 48.984 4.17 48.978 4.15 0.012 99.52 Pass &%
HEIRE [Tgoos | 48.994 4.17 48.990 4.16 0.008 99.76 Pass &%
25th cycle, | B006 | 48.983 4.16 48.976 4.14 0.014 99.52 Pass &%
fully BOO7 | 48.957 4.18 48.952 4.16 0.010 99.52 Pass &%
Chs";‘;%:d BOO8 | 48.983 4.15 48.980 4.14 0.006 99.76 Pass &%
25 RIEH | BO09 48.981 4.17 48.975 4.15 0.012 99.52 Pass &%
AR [ Boto | 48.966 4.16 48.960 4.15 0.012 99.76 Pass &%

Notes yX:F&: Ambient temperature ¥FI1iEE: 23.8°C.
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. #illjm, FERTEIBR. THA. oMk, TBERRTCE K. HIEHA/NT 90 %.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
o [T ZR A TR YT 5 22 XRG4 TR 1k X 75 el B AW 6 ol el 55 B #%: 101
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Table T.3 Vibration (£ T.3) #&3)

Report No.: CMC210902009

Test
sample
status
RrDUAE i
R

Pre-test % A

After test R4 5

Mass
Jigery

(9)

Voltage
HL Ik
V)

Mass
Jipss

(9)

Voltage
HL Ik
V)

Mass loss
JRE R
(%)

Change
ratio

H I EE (%)

Status
g

First cycle,
fully
charged
state
R/
W HRAS

BOO1

48.980

4.14

48.977

4.13

0.006

99.76

Pass &%

B002

48.980

4.15

48.978

4.14

0.004

99.76

Pass &1&

B0OO3

48.890

4.14

48.887

4.14

0.006

100.00

Pass &1&

B0O0O4

48.978

4.15

48.977

4.15

0.002

100.00

Pass &%

BO05

48.990

4.16

48.989

4.14

0.002

99.52

Pass &1&

25th cycle,
fully
charged
state
25 KAEH
TR

BO0O6

48.976

414

48.974

4.14

0.004

100.00

Pass &%

BOO7

48.952

4.16

48.950

4.15

0.004

99.76

Pass &%

BO08

48.980

4.14

48.979

414

0.002

100.00

Pass &%

B0O09

48.975

4.15

48.973

4.15

0.004

100.00

Pass &%

BO10

48.960

4.15

48.958

4.15

0.004

100.00

Pass &1&

Notes y:B: Ambient temperature ¥FBijEEE: 23.5°C.
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. #Elll/a, FERICEHR. THE. oMk, TBERMTCE K. HIEHA/NT 90 %.

Table T.4 Shock (& T.4)

Test
sample
status
o DUAE

Pre-test {4 A

After test X5 5

Mass
R

(@)

Voltage
L
V)

Mass
Ji &

()

Voltage
A
V)

Mass loss
Ji§—<iiPS
(%)

Change
ratio

L EE (%)

Status
g

First cycle,
fully
charged
state
HIRAEA
T RS

BOO1

48.977

4.13

48.976

4.13

0.002

100.00

Pass &1&

B002

48.978

4.14

48.975

4.14

0.006

100.00

Pass &1&

B0OO3

48.887

4.14

48.886

4.13

0.002

99.76

Pass &1&

B004

48.977

4.15

48.974

4.15

0.006

100.00

Pass &1&

B0O05

48.989

4.14

48.988

4.14

0.002

100.00

Pass &1&

25th cycle,
fully
charged
state
25 RAEH
T FEOIR A

BO06

48.974

4.14

48.973

4.14

0.002

100.00

Pass &1&

BOO7

48.950

4.15

48.948

4.13

0.004

99.52

Pass &%

BO08

48.979

414

48.977

414

0.004

100.00

Pass &%

BO09

48.973

4.15

48.971

4.15

0.004

100.00

Pass &%

BO10

48.958

4.15

48.956

414

0.004

99.76

Pass &1&

Notes v#R: Ambient temperature ¥£3%ifE: 23.5°C.

After the test, there is no leakage, no venting, no disassembly, no rupture and no fire. And change ratio is not less

than 90 %. faillja, FEMIEEBER. THER. ek, TBERMIEE K. HIEHA/NT 90 %.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
o [T ZR A TR YT 5 22 XRG4 TR 1k X 75 el B AW 6 ol el 55 B #%: 101
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Table T.5 External short circuit (& T.5) /P&

Test sample status No. Maximum external temperature (°C) Status
Tor WA SRS D5 I 5w i (°C) 45

B0O1 57.8 Pass &%
First cycle, fully B002 58.0 Pass & 1%
charged state B0O3 57.9 Pass &%
G HIR A 8004 58.1 Pass &%
B005 57.0 Pass &%
B006 58.3 Pass & 1%
B007 57.9 Pass &%

Report No.: CMC210902009

25th cycle, fully

charged state B0OS8 58.9 Pass &%
VA - \‘\44‘ N ‘j\(\

25 IRAEFR I HIARES BO09 60.1 Pass &%

B010 59.8 Pass &1&

Notes y:B: Ambient temperature ¥FBijEEE: 23.6°C.

Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

A5 IR R R EE AN 170 °C, fe b SiadllE 6 /AN e, TR, oK.

Table T.6 Impact (R T.6) &7

Test sample status No. Maximum external temperature (°C) Status
LRIV NAN ETAS] R IHI ¢ =il 2 (°C) ]

Coo1 98.7 Pass 1%

First cycle, 50% C002 98.6 Pass &%

charged state C003 98.0 Pass 1%
HUARH S0%A R | copa 100.0 Pass &

C005 98.7 Pass 41
C006 99.0 Pass &%
25th cycle, 50% Coo7 101.0 Pass &k

charged state C008 102.0 Pass &%

C010 98.5 Pass &%

Notes v#R: Ambient temperature I£3%iHfE: 24.1°C.

Test sample external temperature does not exceed 170°C and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

RHIURE S R TR AN 170°C, Al SEE 6 /A Temik. iR, oK.

101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District, Shenzhen, Guangdong, China
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Table T.7 Overcharge (& T.7) 7 H

Test sample status No. Status
KDL SRS Y= o
BO11 Pass &%

Report No.: CMC210902009

First cycle, fully charged state B012 Pass &1
BRI RS B0O13 Pass &%
B014 Pass &%

BO15 Pass %
25th cycle, fully charged state B0O16 Pass &1
25 RAEFH RS BO17 Pass &%

B018 Pass &%

Notes J:%: Ambient temperature ¥£8575 5 23.2°C.
There is no disassembly and no fire during the test and within seven days after the test.

FESRAERTIN AR IS 7 RN TCAR AR . ToE K.

Table T.8 Forced discharge (& T.8) #&HIBE
Test sample status No. Status
HRE IR it RS TRS) PN
co11 Pass &%
C012 Pass &%
Co013 Pass & 1%
C014 Pass &1
First cycle, fully discharged state Co015 Pass &%
B IR 58 2 T8 RS Co16 Pass &%
Co017 Pass & 1%
Cco18 Pass & 1%
Co019 Pass &%
C020 Pass &%
C021 Pass & 1%
C022 Pass & 1%
C023 Pass &%
C024 Pass &%
25th cycle, fully discharged state C025 Pass & 1%
25 AR 58 IR Cc026 Pass &%
C027 Pass &%
C028 Pass &%
C029 Pass & 1%
C030 Pass & 1%
Notes JE%&: Ambient temperature R85 23.1°C.
There is no disassembly and no fire during the test and within seven days after the test.

FESERIN R AR I IS 7 RN TCRE AR . oK.
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Main Test Apparatus FEE RGN AS &5 A

Item

]

Equipment name

BELK

Model
5

Cal. date
B H

Due. date

ARBRE

CMC-YQ-001

Programmable Temp.& Humi
Chamber
QY EE WER TRERTA e e ]

Z7-K01B

2021-04-15

2022-04-14

CMC-YQ-005

Battery Test System
LA &R ¢

ACTS-20V10A

2021-04-15

2022-04-14

CMC-YQ-006

Battery Extrusion Testing machine
T A% 7 e % R IR L

GX-5067-TSM

2021-04-15

2022-04-14

CMC-YQ-010

Battery short-circuit tester
T A% 7 P R B SR L

GX-6055-B5HL

2021-04-15

2022-04-14

CMC-YQ-011

Battery weight impact testing
machine

HLit B b s L

ZZ-Al11

2021-04-15

2022-04-14

CMC-YQ-012

Low Altitude ‘Simulation Tester
FE AL s e S A AR B AL

GX-3020-2C80

2021-04-15

2022-04-14

CMC-YQ-014

Vibration test instrument

R AR BN IR L

EV206VT650

2021-04-15

2022-04-14

CMC-YQ-015

Vertical Shock Test Instrument

AU o L

SKT50

2021-04-15

2022-04-14

CMC-YQ-016-1

Data Collector

Kl R A4

34970A

2021-04-15

2022-04-14

CMC-YQ-019-1

DC POWER
EERTER

PSW80-40.5

2021-04-15

2022-04-14

CMC-YQ-020-1

Tk & JEE R M A 24 U
Temperature & humidity monitoring
intelligent terminal

ZL-TH10TP

2021-04-15

2022-04-14

CMC-YQ-021

Electronic platform scale

T B

TCS-200KG

2021-04-15

2022-04-14

CMC-YQ-022

Electronic Balance

T RT

JCS-6=5103W

2021-04-15

2022-04-14

CMC-YQ-023

Digital caliper
HERR

MNT-150

2021-04-15

2022-04-14

CMC-YQ-025

Digital Multimeter
Her ik

FLUKE-17B+

2021-04-15

2022-04-14

CMC-YQ-028

Programmed DC Electronic Load

FEA% B HL 1 D3

SJ8512B

2021-04-15

2022-04-14

CMC-YQ-029

Timer

s

XL-009A

2021-04-15

2022-04-14

CMC-YQ-031

Battery Test System
R R 5t

RCDS-100V100A

2021-04-15

2022-04-14

CMC-YQ-037

Temperature and humidity barometer
IR R

(980-1050)kPa

2021-04-15

2022-04-14

: Used equipment 18 % %
: Unused equipment Afd % #%
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Picture 2. Back view of battery
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Picture 5. Front view of Protection board
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Picture 6. Back view of Protection board
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Important
I

The test report is invalid if it is not affixed the official seal of the laboratory to it.
KR S AL = AR (Sl HE) Tk

Copies of the test report without the official seal of the laboratory are invalid.

SRS I o5 A B 5 AR S = A T (B g A P FH ) To R

It is forbidden to copy the test report partially without the written approval of the
laboratory.

ARG A S 5 A5 [ AL AN 2 R AR

The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.

oRllUE S a1 NG R AN R P NEE 2 v &

The test report is invalid if it is blotted out.

AR & iR B R

Objections to the test report must be submitted to CMC Testing International (Shenzhen)
Co., Ltd. within 15 days.

PRI o A R, BT IR 2 F A TR A ) Ak B e CERIID A BR A w32
o

The test report is valid for the tested samples only.

ARSI A 5 R RS WA i 67 5%

As for the Verdict, “--” means “no need for judgment”’, “P” means “pass”, “F” means “fail”
and “N/A” means “not applicable”.

FIERE R - TR AT E”, PR A, PR AEE, NIARR A G

*** End of Report ***
*kk T&,ﬂ:‘:%ﬁ *hk

Testing laboratory: CMC Testing International (Shenzhen) Co., Ltd.
KSR AR GAE GRYID HBRA A
Address: 101, Building B, Kaihuimao Industrial Park, Liyuan Road, Heping Community, Fuhai Street, Baoan District,
Shenzhen, Guangdong, China
Motk A E IR RYIT T 22 X AR A 8 RSP AL X 75 el s Tedve e Tolk |l ) s B #5101
Tel (H1%): 400-1668-320 E-mail: info@cmczj-lab.com  http://www.cmczj-lab.com




